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TEST REPORT DECLARATION

Applicant : Intec Inc.
Manufacturer : Hong Xiang Electronics Co., Ltd.

EUT Description X-Box 2.4G RF Wireless Controller

(A)MODEL NO.  : 8085+8085R
(B) SERIAL NO.  : F2004042901

(C) POWER SUPPLY : DC3V

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C Aug 2003.

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device.  The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. isassumed full responsibility for the accuracy and completeness of

thesetests. Also, thisreport shows that the Equipment Under Test (EUT) isto be
technically compliant with the FCC requirements.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

This report must not be used by the applicant to claim product endorsement by NVLAP or
any agency of the U.S. Government.

Date of Test : Apr.25~26, 2004

Prepared by : s, VML /

Elsa Wu / Assistant

Reviewer : é é_. \A)M/
ake Wang / Sup%iso.r
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. m Andix Technology (Shenzhen) Co., Lud.
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Stamp only for Dept. Report
Signature: m pﬁmﬂ/
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Name of the Representative of the Responsible Party
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

Description . X-Box 2.4G RF Wireless Controller
Model Number :  8085+8085R
Applicant - IntecInc.

5255 NW 159" Street Miami, FL 33014 U.SA.
Manufacturer :  Hong Xiang Electronics Co., Ltd.

No0.52 San Nan Road, San Jiao Chang An Town,

Dong Guan City, P.R.C

Date of Test . Apr.25~26, 2004

1.2.Tested Supporting System Details

1.2.1.X-Box
M anufacturer : Microsoft
Model Number : WA98052-6399
SN : 6017455.30105

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107



1.3.Test Facility

Site Description
3m Anechoic Chamber

3m & 10m Anechoic Chamber :

EMC Lab.

Name of Firm

Site Location

1.4.Test Uncertainty

Conducted Emission Uncertainty

Radiated Emission Uncertainty

FCC 1D:RDD80855001
page 1-2

Certificated by FCC, USA
Aug. 15, 2003

Certificated by FCC, USA
Mar. 15, 2004

Certificated by DATech, German
Feb. 02, 2004

Certificated by NVLAP, USA

NVLAP Code: 200372-0

Mar. 31, 2004

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block,

Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China

2.66dB

1+

1+

4.26dB
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2. POWER LINE CONDUCTED EMISSION TEST

According to Paragraph (f) of FCC Part 15 section 15.247, Tests to demonstrate compliance
with the conducted limits are not required for devices which only employ battery power for
operation and which do not operate from the AC power lines or contain provisions for
operation while connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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3. RADIATED EMISSION TEST
3.1.Test Equipment
The following test equipments are used during the radiated emission test:
3.1.1.For Anechoic Chamber
Item |Equipment Manufacturer Model No. [Seria No. LastCal. |[Cal.
Interval
1. |EMI Spectrum HP 85422E 3625A00181 |[May.31, 03 |1 Year
2. |Test Receiver Rohde & Schwarz |[ESV S10 832699/004 |(May.31, 03 |1 Year
3.  |Amplifier HP 8447D 2944A07804 |Mar.03,04 |1/2Year
4. |Biconica Antenna |Schaffner UPA6109 |1096 Feb.11,04 |1 Year
5. |Log-period Antenna|Schaffner VBAG106A |1311 Feb.11,04 |1 Year
6. |PC ASUS PASGX-MX |N/A N/A N/A
7. |Printer HP Laserjet1300 |N/A N/A N/A
8. |RFCable MIYAZAKI 8D-FB 10m Chamber No.1 |Feb.11, 04 |1/2 Y ear
9. |RFCable MIYAZAKI 8D-FB 10m Chamber No.2 |Feb.11, 04 |1/2 Y ear
10. [RF Cable MIYAZAKI 8D-FB 10m Chamber No.3 |Feb.11, 04 |1/2 Y ear
11. |RF Cable MIYAZAKI 8D-FB 10m Chamber No.4 |Feb.11, 04 |1/2 Y ear
12. |Coaxia Switch Anritsu MP59B M74389 Nov.28, 03 |1/2 Y ear

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and simulators

AC Mains

X-Box

8085R

(EUT: X-Box 2.4G RF Wireless Controller)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107




FCC 1D:RDD80855001
page 3-2

3.2.2.In Anechoic Chamber

ANTENNA TOWER
ANTENNA ELEVATION VARIESFROM 1 TO 4 METERS

——3METERS ———|

EUT
TURN TABLE| 98 M%TERS
GROUND PLANE
3.3.Radiated Emission Limit
FREQUENCY DISTANCE FIELD STRENGTHSLIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level (dB)uV =20 log Emission level pvV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

3.4.EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

3.4.1.X-Box 2.4G RF Wireless Controller (EUT)

Model Number . 8085+8085R
Serial Number : F2004042901
Manufacturer : Hong Xiang Electronics Co., Ltd.

3.4.2.Support Equipment :  As Tested Supporting System Detail, in Section 1.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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3.5.0perating Condition of EUT

1. Setupthe EUT as shown in Section 3.2..
Let the EUT work in test mode (8085 CH1 Tx/8085 CH38 Tx/8085 CH75 Tx)
and test it.

3.6.Test Procedure

EUT and its simulators are placed on aturn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT isset 3
meters away from the receiving antenna, which is mounted on a antennatower. The
antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Broadband antenna (calibrated bilog antenna) is used as
receiving antenna.  Both horizontal and vertical polarization of the antenna are set on
test.

The bandwidth of the EMI test receiver (R& S ESV S20) is set at 120KHz.
The frequency range from 30MHz to 24.44GHz is checked.

The test mode (8085 CH1 Tx/8085 CH38 Tx/8085 CH75 Tx) istested in Anechoic
Chamber, and all the scanning waveforms are attached in Appendix I.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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3.7.Radiated Emission Test Result
PASS.
The frequency range from 30MHz to 1000MHz is investigated.
Please see the following pages.
Date of Test : Apr.25, 2004 Temperature : 24°C
EUT : X-Box 2.4G RF Wireless Humidity : 569
Controller
Model No. 8085+8085R Test Mode 8085 CH1 Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuVv dBuV/m dB  dBuV/m
41640 1225 122 19.62 33.09 -6.91 40.00
200.720 9.40 2.98 25.22 37.59 -5.91 43.50
322.940 13.99 3.95 21.22 39.16 -6.84 46.00
603.270 18.88 6.30 17.56 42.14 -3.26 46.00
659.530 19.88 6.48 10.38 36.74 -9.26 46.00
914.640 22.66 7.74 8.72 39.12 -6.88 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 603.270MHz with corrected signal level of
42.14dBuV/m (Limit is 46.00dBuV/m) when the antenna was at horizontal
polarization and at 1.3m high and the turn tablewas at 180 ° .
4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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Date of Test : Apr.25, 2004 Temperature : 24°C
EUT : X-Box 2.4G RF Wireless Humidity : 569
Controller
Model No. 8085+8085R Test Mode 8085 CH1 Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Vertical Vertical Limits
MHz dB/m dB dBuVv dBuV/m dB  dBuV/m
41.640 9.76 1.22 24.65 35.63 -4.37 40.00
63.950 8.40 157 24.82 34.80 -520  40.00
69.770 9.71 1.64 23.35 34.69 -5.31 40.00
92.080 8.74 1.96 26.25 36.95 -6.55  43.50
599.390 1981 6.15 16.73 42.69 -3.31 46.00
829.280 22.60 742 10.60 40.61 -5.39 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 599.390MHz with corrected signal level
of 42.69dBuV/m (Limit is 46.00dBuV/m) when the antenna was at vertical
polarization and at 1.0m high and the turn tablewasat 0 ° .
4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Apr.25, 2004 Temperature : 24°C
EUT : X-Box 2.4G RF Wireless Humidity : 569
Controller
Model No. 8085+8085R Test Mode 8085 CH38 Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuVv dBuV/m dB  dBuV/m
41640 1225 122 16.62 30.09 -0.91 40.00
201.690 9.39 2.99 25.95 38.33 -5.17 43.50
322.940 13.99 3.95 17.22 35.16 -10.84 46.00
603.270 18.88 6.30 16.56 41.74 -4.26 46.00
913.670 22.66 7.74 5.19 35.60 -10.40 46.00
939.860 23.02 7.84 4.04 34.91 -11.09 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 603.270MHz with corrected signal level
of 41.74dBuV/m (Limit is 46.00dBuV/m) when the antenna was at horizontal
polarization and at 1.2m high and the turn tablewas at 180 ° .
4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Apr.25, 2004 Temperature

EUT X-Box 2.4G RF Wireless Humidity
Controller

Model No. 8085+8085R Test Mode

Test Engineer: Richzhy

Frequency Antenna

Cable Meter Reading Emission Level

FCC 1D:RDD80855001
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24°C
56%

8085 CH38 Tx

Over Limits

Factor Loss Vertica Verticd Limits

MHz dB/m dB dBuv dBuV/m dB  dBuV/m

43.580 8.93 1.25 26.58 36.76 -3.24 40.00

62.010 7.20 155 26.11 34.86 -5.14 40.00

92.080 8.74 1.96 26.25 36.95 -6.55 43.50
322.940 13.96 3.95 18.37 36.28 -9.72 46.00
599.390 19.81 6.15 11.73 37.69 -8.31 46.00
845.770 23.05 7.29 5.96 36.30 -9.70 46.00

Remark: 1. All readings are Quasi-Peak values.

2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 43.580MHz with corrected signal

level of 36.76dBuV/m (Limit is 40.00dBuV/m) when the antenna was at
vertical polarization and at 1.25m high and the turn tablewasat 0 ° .

clockwise facing the ant

enna.

4.0 ° wasthe table front facing the antenna. Degree is calculated from 0 °

Reviewer: &/&L 7/\‘)‘“""’ j/

(/
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Date of Test : Apr.25, 2004 Temperature : 24°C
EUT : X-Box 2.4G RF Wireless Humidity : 569
Controller
Model No. 8085+8085R Test Mode 8085 CH75 Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuVv dBuV/m dB  dBuV/m
41640 1225 122 18.62 32.09 -7.91 40.00
201.690 9.39 2.99 27.95 40.33 -3.17 43.50
322940 13.99 3.95 19.22 37.16 -8.84 46.00
602.300 18.88 6.30 17.66 42.84 -3.16 46.00
659.530 19.88 6.48 11.38 37.74 -8.26 46.00
914.640 22.66 7.74 7.72 38.12 -7.88 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 602.300MHz with corrected signal level
of 42.84dBuV/m (Limit is 46.00dBuV/m) when the antenna was at horizontal
polarization and at 1.1m high and the turn tablewas at 180 ° .
4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Apr.25, 2004 Temperature : 24°C
EUT X-Box 2.4G RF Wireless Humidity 569
Controller
Model No. 8085+8085R Test Mode 8085 CH75 Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Vertical Vertical Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
42.610 9.28 1.23 24.68 35.19 -4.81 40.00
61.040 6.39 1.52 28.60 36.50 -3.50 40.00
70.740 9.36 1.66 25.97 36.99 -3.01 40.00
92.080 8.74 1.96 28.25 38.95 -4.55 43.50
322940 13.96 3.95 20.37 38.28 -71.72 46.00
599.3900 19.81 6.15 15.73 41.69 -4.31 46.00

Remark: 1. All readings are Quasi-Peak values.

2. Emission Level = Antenna Factor + Cable Loss + Meter Reading

3. The worst emission was detected at 70.740MHz with corrected signal level

of 36.99dBuV/m (Limit is 40.00dBuV/m) when the antenna was at vertical
polarization and at 1.0m high and the turn tablewasat 0 ° .

4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °

clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/

(/
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Date of Test : Apr.26, 2004 Temperature : 23C
EUT X X-Box 2.4G RF Wireless Humidity X 5494
Controller
Model No. 8085+8085R Test Mode 8085 CH1 Tx
Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading  Emission Over Limits Remark

Factor Loss  Horizontal Level Limits
MHz dB dB dBuvV Horizontal dB  dBuv/m
dBuVvV/m
4801.080 33.01 4.63 14.06 51.70 -22.30 74.00 Peak
4801.080 33.01 4.63 11.06 48.70 -5.30 54.00 Average

Frequency Antenna Cable Meter Reading Emission Over Limits Remark

Factor Loss Vertica Level Limits
MHz dB dB dBuvV Vertical dB  dBuv/m
dBuVvV/m
4801.080 33.01 4.63 13.96 51.60 -22.40 74.00 Peak
4801.080 33.01 4.63 11.96 49.60 -440 54.00 Average

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW isset at IMHz and VBW is set at IMHz.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Apr.26, 2004 Temperature : 23C
EUT X X-Box 2.4G RF Wireless Humidity X 5494
Controller

Model No. 8085+8085R Test Mode 8085 CH38 Tx
Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark

Factor Loss  Horizontal Horizontal Limits
MHz dB dB dBuv dBuVv/m dB  dBuv/m
4875.080 33.08 4.68 14.14 51.90 -2210 74.00 Peak
4875.080 33.08 4.68 13.14 50.90 -3.10 54.00 Average

Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark

Factor  Loss Verticd Vertical Limits
MHz dB dB dBuv dBuVv/m dB  dBuV/m
4875.080 33.08 4.68 14.44 52.20 -21.80 74.00 Peak
4875.080 33.08 4.68 11.44 49.20 -480 54.00 Average

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW isset at IMHz and VBW is set at IMHz.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Apr.26, 2004 Temperature : 23C
EUT X X-Box 2.4G RF Wireless Humidity X 5494
Controller

Model No. 8085+8085R Test Mode 8085 CH75 Tx
Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Over Limits Remark

Factor Loss  Horizontd Level Limits
MHz dB dB dBuvV Horizontal dB  dBuv/m
dBuVv/m
4949.040 33.15 4.72 14.33 52.20 -21.80 74.00 Peak
4949.040 33.15 4.72 12.33 50.20 -3.80 54.00 Average

Frequency Antenna Cable Meter Reading Emission Over Limits Remark

Factor Loss Vertica Level Limits
MHz dB dB dBuvV Vertical dB  dBuv/m
dBuVvV/m
4949.040 33.15 472 13.83 51.70 -22.30  74.00 Peak
4949.040 33.15 472 10.83 48.70 -5.30 54.00 Average

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW isset at IMHz and VBW is set at 1IMHz.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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@ _ Shenzhen Science & Tnd. Park
Tel: 0755-26639465~7
(SHENZHEN} CO., LTD Fax: 0755-26632877
Dalai: . File#: Intec INC.EMT Date: 2004-04~25 Time: 18:30:52

i(L@ﬂiﬂEﬂVﬁﬂ
-

| | recleaRT :‘jgf

ElL L i : | 3 5 il
] i
- ﬁ
. oo I - i
30 ] 140 il _ S00 _100n
Frequency (WHZ)
AUDIE TE(:]{HDLGGY (SHENTHEN) €0., ETD. {3# Chanher)
Il } (] 1 "'. .

Ref Trace:

Cordil iton: FCC PART 15R 3m ?%QBF'?-\("T‘OR HORTZONTAT,

BI04 : X-Box 2.4G REF Wireless Controller
RFA : BOBSH+80ORHBR
[EESTIRY : DC3V rRattery)
Fricy i sioer : Richzhv
T Commant: Temn:?24+*C Humi: 56%
M earre « HOBL CHI Tx
- : T-Table ©pos:180deg  Antenna pos:l.3m
Page: 1
Timit Over Raad Cabhle Prohe
Freq Tevel Tine Timit Tevel Toss Factor
MHz dBuV/m dBuV/m dB  dBuv dB dB
41,640 33.09 40.00 -~6.91 19.62 1.22 12.258
2ot 200,720 370653 43.50 -5.91 25.22 2.48 9.40
4 322,940 39.16 46.00 -6.84 21.27 3.95 13.99
40 an3.270 42,74 46.00 -3.26 17.R6 6.30 18.88
r £H9_Kh30  36.74 46.00 -9.26 10.38 6.48 19.88
2 914.640 39.12 46.00 -6.88 8.72 7.74 22.66

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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Shenzhen Science & Tnd. Park

®
Tal: 07855-26630495~7
(SHENZHEN) CO., T.TD JFax: 0755-26632877
Dat af File#: Intec  INC.EMI  Date: 2004-04-25 Time: 18:30:25
Levd (dBuVim)
11l
FCCIPART [15B
; Gl
| . "
TR Eni i "
28 1 ‘
i AU I (RO AR N N N 0
1]
30 &0 100 00 00 1000
Frequency (WH2)

AUDEX TECHNOLOGY (SHENYHEN) €O, LTD. (3% Chambe)

i s

ot ion e

S0
M /R
Provia
Fricineer
Tes

Meme
}
: ]
S
4
S 5
Fol 8

A1 .
63,
69.
52 .
89 .
29,

FCC

Comment. :

Frea

MHz

G40
G50
770
N8O
340
280

Ref Trace:

PART 15R 3m 2598FACTOR VERTTCAT

¥X-Box 2.4G RF Wireless Controllerx

8085+8085R

NC3V (Rattery)

Richzhv

Tamp: 24*0 Humi:56%

8085 ¢H1 Tx -

T-Table pos:0deg Antenna pos:1.0m

Page: 1
Tamit Over Read Cahle Probe

Tevel Tine Timit  Tevel Toss Factor

dBuv/m dBuV/m dB  dBuv dB dB
3I5.63 40.00 -4.37 24.65 1.22 .76
34,80 40.00 ~hH.20 24.82 1.57 .40
34.69 40.00 -5.31 23.35 1.64 9.71
36.95 43.50 -6.55 26.25 1.96 B.74
42 .69 46.00 ~3.31 16.73 6.15% 19,81
40.61 46.00 -5.39 10.60 7.42 22,60

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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@ : Shenzhan Science & Tnd. Park
Tel: 0755-726639495~7
(SHENZHENY O , LTD Fax: 0755-26632877 o
.DaLﬂH: File#: Intec INC,EMI Date: 2004-04-25 Time: 18:31:473
. Levad (dBuWiny _ :
" T TS ;
FCCiPART!ISE
- Edi.
W | f ‘ |
L | “a P
. R I J :}:Ii
Scevecer ey -l, " I
|
U 20 50 100 200 500 1000
Frequency (WMHz)
ANDLY TEI:HHGLDE—Y (SHENTHEN) CO., LTD. t&# Chambrer)
Ty Ref Trace:
Condition: FOO PART 15R 3m 259RFACTOR HORTZ0ONTAT,
Fr : X=-Box  2.4G RF Wireless Controller
M/ : 8085+8085R
P ..t NC3V (Rattery)
o naar : Richzhw
Tre sl Comment.: Temp:24*C Humi: 56%
Mexm ey + 3085 CCH3R T
: T-Table pos:180deg Antenna pos:1.2m
Page: 1
Tiimi Over Read Cable Probe
Freo LeveT Tine Timit Tevel Toss Factor
MHz dBuV/m dBuV/m dB dBuv adB dB
] 41,640 30,09 40.00 =9.91 16.67 1.22 12.25
2ob 20706900 38.33 43.50 -5.17 25.95% 2.99 9.39
2 322.940 35,16 46.00 ~10.84 17.29 3.95 13.89
a 603,270 41.74  46.00 -4.726 16.56 6.30 18.89
. 913,670 35,60 46.00 -10.40 5.19 T.74 22,66
£ 939,860 34.91 46.00 ~11.09 4,04 7.84 23,02

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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® Shenzhen Science & Tnd. Park
Tel: 0755-26630405~7
AL Y (SHENZHEN) CO.., LTD Fax: 0755-26632877 -
Datai; File#: Tntec  INC.EMI  Date: 2004-04-25 Time: 18:31:17
ot Levd (dBu¥im)
i ; - . -
FCCIPART 158
e Gl
E {
40 i 5 [j i I N E
; e e
30 &0 100 200 &00 1000
Frequency (iHZ)
AUBLX TECHNOLDGY (SHENTHER) C0O., LTD. 3% Chanbe)
Trrene Ref Trace:
Condilion: FOC PART 15R 3m 2598FACTOR VRRTTCAT,
For : X-RBox 2.4G RF Wireless Controller
A B085+8085R
oy v NC3V (Battery)
Ko ineor : Richzhv
Tesl  Comment s Temp: 2 4% Humi:56%
Mearmy BOB5 CH38 Tx
T-Table pos:Odey Antenna pos:1.2b6m
Page: 1
Toimit Over Read Cable Praobe
Frea Tevel Tine Tdmit Teve) loss Factor
MHz dBuV/m dBuV/m dB dBuv dB dB
! 43.R80 36.76 40.00 -3.24 26.58 1.25 R.93
S 2010 34.86 40.00 -5.14 26.11 1.5% T.20
" 92.080 36.9% 43.50 -6.55 26.2% 1.96 +8.74
A 322.4940 36.728 46.00 -9.72 18.37 3.9% 13.G4
‘) 599,390 37.69 46.00 ~8.31 11.7%3 .15 19,81
G 845.770 36.30 46.00 -=-9.70 5.96 7.29 23,05

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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@ Shenzhen Sciance & Tnd. Park
: Tel: 0755-26630495~7
(SHENZHEN] OO .TD Fax: 0755-26632877

ot b

6t Lard (dBuVin)
1] i

File$#: Intec INC.EMI Date: 2004-04-25 Time: 18:32:10

; ’._ 4 :
FCCPART (158
6dg]
| ' |
4 : (] 3 by =
! j
et
) b - S I - I
] .
30 1] 100 200 1111 ' 1000
Frequency (WMHz)
AUNEX TECHHOLOGY (SHENTMEN) CO. LTll (3# Chamhea)
T Ref Trace:
Copddiotr (‘3‘0 r FCC PART 165B 3m Z2598FACTOR HORTZONTAT.
PN X=Rox 2.4G RF Wireless Controller
M/ 8085+80R8AR
Boywae DC3V (Battery)
i asr : Richzhwv
Terend Commant : Temn:i24*C Humi: 560%
Mearni:s : 8085 CH7H Tx
T-Table pos:180deg Antenna pos:l.1lm
. Page: 1
Timit CGver Read Cabhle Prohe
Freag Tewvel Tiine Timit @ Tevel T.oss Factor
MHz dBuV/m dBuV/m  dB  dBuv dB dB
| Av 640 32.09 40.00 47.91 18.672 1.22 ﬁ?.?ﬁ
200 201,690 40,33 43.50 -3.17 27.95 2.99 G.39
3 372,840 37.16 46.00 -8.84 19,27 3.95 13.99
4 1 GO2.300 42.84 46.00 —3716 17.66 f.30 18.88
5 6h9.530 37.74 46.00 -8.26 11,38 6.48 19.88
£ 414,640 38.12 46.C0. -7.88 7.72 7,74 Z22.66

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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@ : Shenzhan Science & Tnd. Park
Tel: 0755-266394095~7
(SHENZHEN) _CO.. LTD Fax: 0755-26632877
Dalbad: Filed#: Intec INC.EMI Date: 2004-04-25 Time: 18:32:46
” Levd (dBuVan) N _
1kl : ; %
i
i
| FCCIPART 158
i I B |
I
{0 i LA [ 9
!
U 50 100 200 500 1000
Frequency (WMHD
AUDIX TECHNOLOGGY (SHENEZHEN) 0., LTD. @# Chambe)
Traos::

Ref Trace:

Consition: FCC PART 15B 3m 2598FACTOR VRRTTEAT

AN ! X-Box  2.4G RF ereless Controller
M : B0B5+8085R
Poyiercr : DC3V (Rattery)
nainaar : Richzhv
P! Comment: Temb:24*C- Humi:56%
Mexn oy : 8085 CH7BR Tx :
: T-Table pos:0deqg Antenna pos:1l.0m
Page: 1
T.imit Over Read Cable Praobe
Frea Tevel Tdne Timit Tevel T.oas Factor
MHz dBuV/m dBuV/m dR  dBuv dB dB
T 17.610 35.19 40.00 =-4.8% 24.68 1.73 .78
Lo HT.040 36,50 40.00 -3.50 28.60 1.52 h.39
E T0.740 0 36.99 40.00 -=-3.01 25.97 1.66 9.36
a4 1 97.080 38.%95 43,50 ~4,R5 28.25 1.96 B.74
i 37272.940 38.28 46.00 «7.72 20,37 3.95 13.98
o b 599,390 41.69 46,00 -4.31 15.73 6.15 19.81

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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{5 B CRIN) PR T

No. 6,

Ke Feng Road,

AUIX Teannalagy (Ghanahen) Go. Ltd,

Block 52,

Shenzhen Science & Induscry Park

Nantou,

3henzhen,
Tel:+86=-755-26639496

Chins
Fax:486-755~26632877

Guangdondg,

Dataf: 218

Level [dBuY/m}

Filef: C:\EMI TEST DATA\I\Intec INC.ENT

Date: 2004-04-26 Time: 14:44:56

33.01 Peak

i0o ; E
% :
:
- ;
: : 5
,,,,,, R NN N . ECCPART 1HB(PEAK).
_ ! . E -6dB
5'1 e - LTI Per) [P IOT— --.-m.\.mwwwm.m«\.\M i e e ...ja.\ AN AN WA oo nen oo e
_______ i S
1 I — P
Y 7000 2400 7800, 17200, 14600. 18000
Frequency [MHz)]
Gdice 1# Chawber
Conditian FCC PART 15B{PEMK) 3m 3115FRACTOR HORIZONTAL
EUT Z-Box 2.4G RF UWireleas Controllerxr
M/M 8085+3085R '
Fowet DC 3V (Battery)
Tezt Enginger : Richzhy
Test Comment : Tewmp:237'C Humi: 54%
Heroo 80358 CH1 Tx
Over Limit Read Cable Prohe
Freq Level Limic Line Level - Losa Factor Retnark
HHz dBuW/m dB dBuV/m daBuv db db
1 4501.080 51.70 -22.30 74.00 14,06 4,63

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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{5 LR CRY ) H IR o)

ALIDIX Tecnnology (Shenzhen) Co. Lid

No. 6, Ke Feng Road, Block 52,

Shenzhen Science & Industry Park

Nantou, Shehzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+56-755=-28632877

Darad: 212 File#: C:\EMI TEST DATA\I\Intec INC.EMI
100 Level [dBuV/m} Date: 2004-04-26 Time: 14:44:56
‘ FCC PART 15B(AV)
a0 . j P e RIEE -l -
0 Yooo 2400. ‘ 7300, Y00, 13600, T8600
: Frequency (MHz}
Sice ¢ 1# Chamber
Condition : FCC PART 15B(AV) 3m 3115FACTOR HORIZOMWTAL .,
0T : X=Box 2.4 RF VWireles= Controller
/N 80&85+B0G5SER
Power _ BC 3V(Battery;}
Test Engineer Richzhy
Tzt Comment :; Temp:23"C Humi: 54%
et ‘1 B808s CH1 Tx )
Over Limic Fead Cable Probhe
Frecg Level Liwic Lihe Level Loss Factor Remark
MHz dBuV/m - dB dBuV/m  gBuV B B
1) 4501.080 46.70 ~5.30 .54.00 11.06 4,63 33,01 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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{8 BEALIE CR YN PR D)

ALIDIX Tecanology (Shanzhen) Co. Lid

No. 6, Ke Feng Road, Block 52,

Shenzhen Scvience & Industry Park

Hantou, Shenzhen, Guangdong, China
Tel:+56-755-26639496 Fax:+96-755-266525877

Dacafi: 217

File#: C:\EMI TEST DATA\I\Intec INC.ENI

g Leve! [dBuv/m) Date: 2004-04-26 Time: 14:44:12
' § z i ? : f -
: : ! g
i : i
1 é
. e . FOO PART 19R{PEAK].
: 5 : ' -Bdl
. v.%w..,.. S S e R TP P
: ?
: |
5“ . .wv::,,m.\. e S £ O SRR SO p
I S O ——— . -
§ ; ; : %
" om0 400, 7300, 1200, 74800, 18000
Frequency [MHz) .
Site 1# Cheawber _ : .
Condition FCC PART 15E(PEAK) 3 3LLS5FACTOR WERTICAL
EUT X¥-Box 2.4G RF Wireless Controller
NS S035+308B5R
Fower DC 3V (Battery)
Test Enginser Richzhy

Te=zt Comment
Me o

Freq

Tewmp:; 237C Humi: 54%
50835 CH1 Tx
Gver Limit Fead Calhle Prohe
Level Limit Line Level Loss Factor Rewark

MHz dBuV/m dB dqufm dEuV db db

1 4801.080

51.60 ~-22.40 74.00 13.96 4.63 353.01 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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15 BRI ORI T PR o)

No.

AR Tecnnology (Bhenzhen) Ge. L

&, Ke Feng Road, Block 52,

Shenzhen Science & Industry’ Park
Mantou, 2henzhen, Guangdong, China

Tel:4+86-755-26639496

Fax:4+86-755-26632877

avads 211

10D Level {dBuv/m])

File#: C:\EMI TEST DATA\I\Intec INC.ENI

Date: 2004-04-26 Time: 14:44:12

i

j ; FCL Pﬁi’% I 15B{AV}
a0 M,MM.W% ].MMW“ " - W,L - '“WHMI -6dB
: ; ;
‘ i !
.. Lo i ; gu
" Yooo 1400, 7800. 11200. 14600, 18000
Frequency (MHz)
Zive 1§ Chanber
condition FCC PART 1i5B(AV) 3m 3115FACTOR WERTICAL
EUT X-Box 2.4G RF Wireless Controller,
MW BUSS5+S085R '
Power IC 3V {Battery)
Test Enginesr’ ¢ Richzhy
Trat  Comuent Tewp:23"C - Humi:54%
Mrruo ' B0BS CH1 Tx )
: Qver Liwmit  Read Cahle FPraobe
Freg Level Limit Line Level Loss Factor Remark
MHz dBuV/m dbB dBuv/m dBuv B B
1 ' 4801.080 45.60 ~-4.40 54.00 11.96 4,63 33.01 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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ALUGHK Tesnnelogy (Bhenthern) Co. Lid.

No. 6, Ke Fenyg Road, Block 52,

Zhenzhen Science & Industzy Park

MNantou, Shenzhen, Guahgdong, Chine
Fax:+86~755-26/325877

Tel:+86-755-26632495

FCC ID:RDD80855001

page 3-23

Datafd: 219

Level {dBuV/m]

File#: C:\EMI TEYT DATA\I\Intec INC.ENI

Data: 2004-04-26 Time: 14:45:43

160 ;
!
e
§ .
e I S ECC PART 15B(PEAK].
% é -bdB
1 ? : '
5“ ] M.%.__.,.M o PP
| :
o :
: :
: :
i !
0 Yo00 400, 7500, 19200, 14600 75000
Frequency [MHz) '
Fite 1% Chamber

Condition

FCC PART 15B(PEAK)] 3m 3115FACTOR HORIZOMTAL

EOT i~Box Z.4G RF Wireless Controller
AN 8085+8085R '
Pauer DC 3V (Battery)
Tzzt Ergineer Richzhy
Test Comment Temp:237C Humi : 54%
Mo BOSS  CHI&  Tx '
Over Limit Resd Calle Frobhe
Freg Lewvel Limit Line Level Loss Factor Remark
MHz dBuW/m -dB dBuV/m dBuv dB db

1 4375.080 51.90 -22.10 74.00 14,14

4,68 33.08 Feak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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(5 BB (R PR % 7D
AUDIX Technology {Shanzhen) Ge.,Lid.
No.

6, Ee Feng Road, Blogk 52,

Shenzhen Science ¢ Industry Park
Nantou, Shenzhen, Guangdongy, China

Tal:+86-755-26639496

Fax:+B86-755-26632877

Datadf: 213

File#: C:\EMI TEST DATA\ I\ Intec INC.EﬁI

l(]ﬁ Level (dBu¥Y/m]) Date: 2004-04-26 Time: 14:45:43
ngw gmw. ........ b né - | ém -

. - FCC PART 15B(AV)

50 o e Ww MMMMMMM s s g st — WW s e ;N, BB
S S - - W R S
5 i :
" Yooo 400, 7800 71200, TAGOD. 18000
Frequency (MHz)
Hire 1# Charbhar
Condition FCC PART 15B(AV) 3m 3115FACTOR HORIZCNTAL
T X-Box 2.4G RF Wirmless=s Cnntrpller
M4 S8035+8085R
Power DC 3V (Battery)
Tzzt Engineer Richzhy
Test Commoent Temp:23"C Humi : 54%
Memo 3085 CH38 Tx .
Over Limit- Read Cable Prohe _
Freg Level Limit Line Level Loss Factor Rewark
MHz dBuV/m dB dBuV/m dBuV dB B '
11 4375,080 50.%90 -3,10 54.00 13, 14. 4,68 33,08 Alverage

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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TR CRY) R T

AUDIX Tecnnology {Shenzhen) Ce. Lid,

No., 6, Ke Feng Road, Block 52,

Shenzhen Science ¢ Industry FPark

Nantou, Shenzhen, Guangdong, China
Tel:+686-755-2663549f Fax:+86-755-26632877

Datalf: ool INC.EHI

Fileff: C:\EMI TEST DATLY I\ Intec
Level [dBu¥/m)

Data: 2004-04-26 Time: 14:46:30

100 ; 5
! ;
|
................. . ECC PART T98IPEAK].
_ i : -6dB
[ . I .
C
'i[] - Mw . s e - J— %,“M“.MNWM_MM.A
: z_
000 400, 7800. 17200, 4500, 18000
- Frequency {MHz)
Zice . 18 Chamber _ o,
Condicion FCC PART 15B(PEAK} 3m 311SFACTOR VERTICLL
EUT : X-Box 2.4G RF Wirelezs Controller
/M 8055+8085R o
Fower DC 3V (Batrtery)
Test Engineer Richzhy
Test Comment : Tewnp:Z3"C Humi : 54%
Het angs CH38 - Tx
Over Limit Read Cable FProhe
Frecg Level Limit Line Level Logs Factor Remark
HHz dBuv/m dB dBuV/m.  dBuV dB  dB
1 4875.080 4,88 33.08 Peak

52.20 ~21.80 74.00 -14.44

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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ALK Tecnnoiogy (Shenzhen) Co. Ltd

No. 6, Ke Feng Road, Block 52,

Shenzhen Science ¢ Industry Park

China
Fax:+86=-755-Z26632877

Nantou, %henzhen, Guangdondg,
Tel:+86-155-266394945

page 3-26

Dataf: 214

Level [dBu¥/m)

File#: C:\EMI TEST DATA\I\Intec INC.ENI

Date: 2004-04-26 Timie: 14:46:30

100 ;
%
;
"wéwm 4 .
S R - FCC PART.1SBAV)
s U :Mnn e e s s [ -BdB
! : :
U TS SO
P :
! i i
: i : :
0 Yog0 3300, 7800. 17200. TAGUD; 18000
Frequency [MHz]
i 1# Chanber
Condition FCC PART 1SB{AV) 3m 31L1S5FACTOR ?ERTICEL
EUT ¥-Box 2.4G RF Wirelasms {Jopntroller
WS S05S+5085R '
Fower DC 3V(Battery)
Test Engineer Richzhy
Test  Comment ! Temp:Z3“c Humi : 54%
Mizrng 85085 CH38 Tx
Over Limit  Read Cable Frobe
Freg Leve)l Limit Line Level Loss Factor Remark
HHz dBuV/m dB dBuV/m EBuV dB db
49,20 -4.80 54.00 11.44 . 33,08 Average

1! 4875,080

4,68

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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ALIDIX Tecnnslagy (Ghenzhen) Go. Lid,

No. 6, Ke Feng Road, Block &2,

Shenzhen Science ¢ Industcry Park

Nantou, 3henzhen, Guangdong, China
Tel:+86-7335-2663949¢6 Fax:+86-755-2663287%7

Darafi: 15 File#: C:\EMI TEST DATA\I\Intec INC.ENI
10 Level (dBuv/m) . Date: 2004-04-26 Time: 14:42:04
i e S R R oente OO PART 1SB{PEAK)
. : ‘1 -BdR
1 | | |
] . R RTI] [T ........N“..mi,\__,MMMMM,WWMM“.....:. T . M,;MM
. |
________________________________________________ L
; ; :
0 oo 3400, 7800, TTZ00. T4500. T80l0
Frequency [MHz)
Hite : 1# Chanber
Condition ! FCC PART 1S5B({PEAX) 3m 3L1SFACTOR HORIZOWTAL
EUT ! ¥-Bax 2.4G RF Wirelass Controller
M ! 508548085k '
Power 4 DC 3V {Battery)
Tezt Engineer : Richzhy : _
Test Comment : Temp:23%C Humi : 54%

Metag : ¢ 5085 CH7S Tx
: Over Linit Read Cable Probe
Frerg Level Limit Line Level Loss Factor Rewmark

Wz dBuv/m  dB dBuv/m dBwv B dB

1 4949.040 52.20 -21.80 74.00 14.33 4.72 33.15 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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SLIDIX Tecnnelogy (Shanzhen) o Lid

No. 6, Ke Feng Read, Block 52,.

Shenzhen Science ¢ Industry Park

Nantow, $henzhen, Guangdong, China
Tel:+56-755-26039496 Fax:486-755=-26632877

Darad: 209 Filef: C:VENI TEZT DATAYIYIntec INC.EI'fI
160 Level (dBu¥/m) Date: 2004-04-26 Time: 14:42:04
i . : ? ACC PART 15B{AV)
so] [ TP N——— e i BB
" Yooo #400. ‘ 7800. 7300, T4600. 78800
Frequency (MHz)
Hice ¢ 1% Chamber
Condicion - ¢+ FCC PART 15B(AV) 3m JF115FACTOR HORIZONWTAL ]
EUT : ¥-Box. z.4G RF Wireless Controller
MM : 90B85+380B85R '
Power : DC 3V(Battery)

Tezt Engineer @ Richzhy
Teat  Comment : Temp:23"C Humi ; 54%
Mg -3 -BO8Ss CH7S Tx : :
' Over Limit Read <able Probe
Fregq Lewvel Limit Line Level Loss Factor Remwark

MHz dBu¥/m  dB dBuv/m  dBuv ap 4B

1t 4w49.040 30,20 -3.80 54,00 12.33 4,72 33.15 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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ALLIX Tecnnology (Shenzhen) Co. Lid,

MNo. 6, ¥Ke F=ng Road, Block 52,

Shenzhen Ycience € Industry Park

Nantow, Shenzhen, Guangdoneg, Chins
Tel:+86~755-26639496 Fax:+66-755-26632377

File#: C:\EMI TEYT DATA\I\Intec INC.EMI
Level {dBuv/m) '

Date: 2004-04-26 Time: 14:43;15

b o FCC PART 1SB(PEAK).

; : : ___-BdB
mgw e : e : ; ;
.
h[_l le o P oot s sonsi s
%
;
S —
|
; :
-
0 7000 4400, 7800, TT200. 14600, 18000
Fraquency (MHz)
Site : 1% Cheuber
Condition : FCC PART 15B(PEAK) 3m 3115FACTOR VERTICAL
EUT Z-Box 2.4G RF Wireless Controller
M1 B085+8085R
Foge DC 3V (Battery)
Test Engineer Richzhy
Test Corment Temp: 23"< Humi: 54%

Metno

: BOS8S CH7S Tx

Over Limit Read Cable Prohe

Freg Level o Liwmic Line Level Los= Factor Remark
MHz dBuV;"m_ dB dBqu"m' dBuV dB db
1 4949,040 51,70 -22.3C 74.00 13.33 4,72 33.1_5 Peak .

L
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BRI RN PR

No. 6,

Ke Feng Rpad,

AUDIX Tecsnalogy (Shenzhan) Ce. Ltd

Elock 52,

Shenzhen Science § Industry’ Park

Nantow,

Shenzhen,
Tel:+G66-755-26632496

Guangdong, China

Fax:+56-755-2663532877

Dacat: 210

Level (dBuV/m)

Filef#: C:;\EMI TEST DATA\I\Intec

INC.ENI

100 Date;: 2004-04-26 Time: 14:43:15
i :
5 i B e e

S| ? | FCC PART 15B{AV)

50| 1 - . B 8
| i ? ;
| |
% .

Y To00 3400, 7800. T1200. TAG0O0. 18000
Fraquency (MHz}

Hive 14§ Cheober

Conditian FCC PART 15EB(&V) 3m 3115FACTOR VERTICALL

EOT X-Box 2.4G RF Wirelesa Controller

W 8085+8085R

Powey ) DC 3V (Battery)

Test Enginzer Richzhy

Tezt Cooment Terp:23"C Humi : 54%

M=tno 20&5 CH?S Tx '

Over Limirt Read Cahle Frobe
Freq Lewvel Limit Line Level Loss Factor Remark
MHz dBuv/m dB dBu¥/m  dBuV dB dB
1 ! 4843.040 48,70 ~5.30 54.00 10.83  4.72

33.15 Average
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4. 20dB BANDWIDTH MEASUREMENT

4.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

FCC 1D:RDD80855001
page 4-1

(EUT: X-Box 2.4G RF Wireless Controller)

4.3.0Operating Condition of EUT
1. Setupthe EUT asshownin Section 4.2..

Let the EUT work in test mode (8085 CH1 Tx/8085 CH38 Tx/8085 CH75 Tx)

and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107

Item |Equipment |Manufacturer |Model No. |Seria No. Last Cal. |Cal. Interval
1.  |Spectrum |Agilent E4407B MY 41440292 |Jun.22, 03 |1 Y ear
2. |Amp HP 8449B 3008A00863 |May.31,03 |1 Year
3. |Antenna |EMCO 3115 9607-4877  |Dec. 02, 02|1.5 Year
4. |HF Cable |Hubersuhne [Sucoflex104|- May.31,03 |1 Year
4.2.Block Diagram of Test Setup
AC Mains X-Box S085R
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4.4 Test Procedure

EUT and its simulators are placed on aturn table, which is 0.8 meter high above
ground. Power onthe EUT and let it work normally, we use a keyboard test soft
ware, let EUT working in test mode, then test it. EUT is set 3 meters away from the
receiving antenna, which is mounted on a antennatower. The antenna can be moved
up and down between 1 meter and 4 meters to find out the maximum emission level.
Horn antennais used as receiving antenna.

The bandwidth of the fundamental frequency was measure by spectrum analyzer with

100kHz RBW and 100kHz VBW. The 20dB bandwidth is defined as the total
spectrum the power of which is higher than peak power minus 20dB.

4.5.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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Date of Test : Apr.25, 2004 Temperature : 23C
EUT : X-Box 2.4G RF Wireless Humidity : 549
Controller
Model No. 8085+8085R Test Mode 8085 CH1 Tx
Test Engineer: Richzhy
Channel. Frequency 20dB Bandwidth
1 2400MHz 390KHz
Date of Test : Apr.25, 2004 Temperature : 23C
EUT : X-Box 2.4G RF Wireless Humidity : 54%
Controller
Model No. 8085+8085R Test Mode 8085 CH38 Tx
Test Engineer: Richzhy
Channel. Frequency 20dB Bandwidth
38 2437MHz 390K Hz
Date of Test : Apr.25, 2004 Temperature : 23C
EUT : X-Box 2.4G RF Wireless Humidity : 54%
Controller
Model No. 8085+8085R Test Mode 8085 CH75 Tx
Test Engineer: Richzhy
Channel. Frequency 20dB Bandwidth
75 247AMHz 480K Hz

Reviewer: &’ﬂ‘" Y/\JM j/

(/
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1 BB CRYD PR )

ALIDIX Technalogy (Shanzhen) Go. Ltd,

No. 6, Ke Feng Rosd, Block 52,

Shenzhen %cience & InHustry Park

Nantow, Shenzhen, Gusngdong, China
Tel:+86-785-266394896 ‘Fax:+56-755-26632877

Datafi; 285

80 Level [dBuV/m}

File#: C:VEMI TEST DATA\I’Intec INC.ENI

40

Date: 2004-04-25 Time: 14:09:52

e T

Test Caommuent
Memn

053538 3400.2 ZAT0.6 01 24014 2078
Frequency [MH:z)
Hite 1# Charnber
Condition 3 3115FACTOR HORIZONTAL
EUT #~Box' 2.4G RF Wireless= Controller
H/N B8085+8085R '
Fover bC 3V (Battery)
Test Engineer Richzhy

Tanp:23"C Humi : 54%
80as CH1 Tx
Over Limitc Read Cable Prohe

Freq Level Limitc Line Level Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV dB dB

1 2400.470 26.9F mm=mm= —m———— -4.28 3.20 Z&.04 Peak

2 Z400.540 45.96 ~emmem —mmmew 14.72 3.20 25.04 Peak

3 2400,860 26,96 ~wew- - == -4.28 3.20 28,04 Pesmk

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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ALHIIX Teennoliogy (Ehenzhen) Co. Lid.

No., 6, Ke Feny Road, Block 52,

Shenzhen Svience g InHustry Park
Nantou, Shenzhen, Guangdondg,
Tel:+86-755-26639496

China
Fay;+86-755-248632877

page 4-5

Datsf: 254 Fileff: C:\EMI TEST DATA\I\Intec INC.EMI _
80 Level {dBu¥/m) Date:; 2004-04-25 Time: 14:00:31
40

0513558 243708 333748 Z437.08 743828 Z438.68
Fragquency [MHz) .
Jite 1% Chamber
Condition 3m 3115FACTOR HORIZOMTAL
EUT : ¥-Box Z.4G RF Wireless Controller
HAH : S08548085R '
Pawer : DC 3V (Battexy)
Test Engineer Richzhy
Tezt Comment @ Tewp:23"C Humi; 54%
Mero : BO8E CH2& Tx
Over Limit Read Cable Prohe
Fregq Level Limit Line Level Lugs Factor Remark
MHz dBuV/m dB dBuV/m dBuV db dE
2437.460 24,31 mmemwes csecmeo -7.06 3.23 28.14 Peak
£437.540  44.31 —--mem wemeom iz .94 3.2%3 28.14 Peak
2437.850 24,31 ~evr—m moemm- -7.06 3.23 28B.14 Reak
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ALLIX Technology (Shenzien) Ce. . Ltd,

Na. 6, Ke Feng Road, Black 52,

Shenzhen Science & Industry Park

MNantouw, Shenzhen, Guangdory, China
Tel:+86~755-2663949¢ ‘Fax:+36-755-26632877

Dataff: 256 File#f: C:\EMI TEST DATAYI\Intec INC.EMI

80 Level [dBu¥Y/m) D ate: 2004-04-25 Time: 14:17:38

4!] e e e T

f“\hf“*“'l\ﬂ.-\,?r.hwuf"l\,)‘.; .

747373 3I7AT3 v 7 7 v7 - RS 7 v B— v 3
Frequency [MHz]

Jine ' ! 1# Chawber

Concdition ¢ 3w 3115FACTOR HORIZONTAL

EUT : ¥-Box 2.4G RF Wiceless Controller
M/ . ! BOS5+808SR '
Power 1 DC 3V (Battery)

Tesr Engineer : Richzhy

Test Comoent : Temp:23rC Huwmi: 54%

Hemo : BOB5 CH75 Tx
© Over Limit Read Cable Probe
Freq . Leval Limic Line Level Lose Factor Remark

HHz dBuV/m dB dBuV¥/m  dBuv dB - dB
1 2474.440 23,68 =memen cac—a- -7.77 3.26 23,20 Peak
2 E474,520 493,69 ~e-mmm —ee-emm 1%2.23  3.26 28.20 Peak
I 474,920 23,69 mmeeea e ~7.77 3.26 25.20 Peak
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5. THEMAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment  |[Manufacturer |Model No. |Seria No. Last Cal. |Cd. Interval
1. |Spectrum Agilent E4407B MY 41440292 |Jun.22,03 |1 Year
2. |[Amp HP 8449B 3008A00863 [May.31,03 |1Year
3.  |Antenna EMCO 3115 9607-4877 Dec. 02, 02 [1.5 Year
4. |HF Cable Hubersuhne  [Sucoflex104 |- May.31,03 |1 Year
5. |Power meter [HP 436A 2016A07891 |NCR
6. [Power Sensor [HP 8481D 3318A13613 |May.31,03 |1Year
5.2.Block Diagram of Test Setup
AC Mains X -Box 8085R Sensor Power Meter
8481D 436A

(EUT: X-Box 2.4G RF Wireless Controller)

5.3.Specification Limits (815.247(b)-(3))
The Limits of maximum Peak Output Power for digital modulation in

2400-2483.5MHz is: 1Watt. (30dBm)

5.4.0perating Condition of EUT

1. Setupthe EUT asshownin Section 5.2..
Let the EUT work in test mode (8085 CH1 Tx/8085 CH38 Tx/8085 CH75 Tx)
and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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5.5.Test Procedure

Setup the EUT as shown in Section 5.2. Turn on the play station 2 and let the EUT
working . The EUT isviathe power sensor link to power meter. The test value
reading is from power meter.

5.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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Date of Test : Apr.25, 2004 Temperature : 23C
EUT . X-Box 24G RF Wireless  Humidity : 58%
Controller
Model No. 8085+8085R Test Mode 8085 CH1 Tx
Test Engineer: Richzhy
Frequency Reading Cable Loss Peak Power Limit
dBm dB dBm dBm
2400MHz -13.26 0.2 -13.06 30.00
Date of Test : Apr.25, 2004 Temperature : 23C
EUT . X-Box 24G RF Wireless  Humidity : 58%
Controller
Model No. : 8085+8085R Test Mode 8085 CH38 Tx
Test Engineer: Richzhy
Frequency Reading CableLoss  Peak Power Limit
dBm dB DBm dBm
2437TMHz -13.67 0.2 -13.47 30.00
Date of Test : Apr.25, 2004 Temperature : 23C
EUT . X-Box 24G RF Wireless  Humidity : 58%
Controller
Model No. 8085+8085R Test Mode 8085 CH75 Tx
Test Engineer: Richzhy
Frequency Reading CableLoss  Peak Power Limit
dBm dB DBm dBm
2474MHz -13.69 0.2 -13.49 30.00

Reviewer: &/&L 7/\‘)‘“""’ j/
(/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107



FCC 1D:RDD80855001
page 6-1

6. CHANNEL CARRIER FREQUENCIES SEPARATED

MEASUREMENT

6.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment |Manufacturer [IModel No.  [Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY 41440292 |Jun.22, 03 |1 Year

2. |Amp HP 8449B 3008A00863 |May.31,03 |1 Year

3. |Antenna EMCO 3115 9607-4877  |Dec. 02, 02 [1.5 Year

4. |HF Cable |Hubersuhne |Sucoflex104 |- May.31,03 |1 Year

6.2.Block Diagram of Test Setup

AC Mains

< X-Box 8085R

(EUT: X-Box 2.4G RF Wireless Controller)

6.3.Specification Limits (815.247(d))

Frequency hopping systems shall have hopping channel carrier frequencies separated
by a minimum of 25 KHz or 20dB bandwidth of the hopping channel, whichever is
greater.

6.4.0perating Condition of EUT

1. Setupthe EUT asshownin Section 7.2..
Let the EUT work in test mode (8085 CH1 Tx/8085 CH38 Tx/8085 CH75 Tx)
and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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6.5.Test Procedure

EUT and its simulators are placed on aturn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 30kHz RBW and 100kHz VBW, set sweep time : 50ms.

6.6.Test Results
PASSED.

The testing data was attached in the next pages.

1. CH39is2438.53MHz.
CH38is2437.53MHz

Channel Carrier Frequency Separated = 2438.53MHz — 2437.53MHz
=1MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107



FCC 1D:RDD80855001
page 6-3

(E BFLEGRID I

ALDIX Tecnnology {(Shenzhen) Go. Lid.
Wo. &, Ke Feng Road, EBlock 52,
Shenzhen Science ¢ Industry Park

Nantou, Zhenzhen, Guangdong, china
Tel:+86=755-26639496 Pax:+36-755-26652877

Dated: 202 File#: C:\EMI TEST DATA\I\Intec INC.EMT

a0 Level [dBnym]

Date: 2004-04-25 Time: 14:30:25

H
:
R

1

4[] . . T ..,.,\i......m.,w.w.... s

iy, J"M |

H

3135 2437 T A3T7 24303 2439.5
Frequency (MHz)
3ice i# Chamwher
Condition 3 3115FACTOR HORIZONTAL
EUT : ¥~Box 2.4G RF Wireless Controller
LR Y 1 B085+3085R '
Power : DC 3V (Battervy)
Test Enginesr @ Richzhy
Te=t Conment Tewp:23"C Humi:54% -
Metoc CH38 TO .CH39 [8085)
. Over Limir Read Cable FPFrobe
Freg Lewel Limit Line Level Loss Factor Rewsck
MHz dBuV/1 db dBuV/m dBuv i db
1 S437.530 43,60 mmm—m-= meeaea - 47,29 3.23 28.14 Peak
z 2438.530 44,7] ewesmeme scmewe. 48,38 3.23 28.14 Peak
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7. FREQUENCY HOPPING SYSTEM CHANNEL NUMBER

MEASUREMENT

7.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment |Manufacturer [IModel No.  [Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY 41440292 |Jun.22, 03 |1 Year
2. |Amp HP 8449B 3008A00863 (May.31,03 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Dec. 02, 02 [1.5 Year
4. |HF Cable |Hubersuhne |Sucoflex104 |- May.31,03 |1 Year
7.2.Block Diagram of Test Setup
AC Mains X-Box S085R

(EUT: X-Box 2.4G RF Wireless Controller)

7.3.Specification Limits (815.247(d))

For frequency hopping systems operating in the 2400-2483.5MHz band employing at

least 75 hopping channels.

7.4.0perating Condition of EUT

1. Setupthe EUT asshownin Section 8.2..
2. Letthe EUT work in test mode and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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7.5.Test Procedure

EUT and its simulators are placed on aturn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 100kHz RBW and 100kHz VBW, set sweep time : 50ms.

7.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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R CR) B IR
AUDIX Technology (Shenzhen) o Ltd
No. 6, Ke Ferng Road, Block 52,
Shenzhen Science & Industry Park

Nantow, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax!+86=755-26632577

INC.EHNI

Dataff: 227 Fileff: C:\EMI TEST DATAVIN Intec
80 Levet {dBu¥/m) Date: 2004-04-25 Time: 12:58:28
40 ~NW9 '

ali

2400

St
Concdition

EUT

MO

Fower

Test Engineer
Tesr Comnent
Merme

24167

pTREX P LR p7 1%

24835
Frequency [MHz) .

k- Chawher
3m 3115FACTOR HORIZONTAL

X-Box 2.4G RF Wireless Controller
80854+8B085R '
DC 3W(Battery)
Richzhy ]
: Temp:23®C Humi: 54%
! Nubers of Channels (8085)
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8. THE AVERAGE TIME OF OCCUPANCY MEASUREMENT

8.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment |Manufacturer [IModel No.  [Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY 41440292 |Jun.22, 03 |1 Year
2. |Amp HP 8449B 3008A00863 (May.31,03 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Dec. 02, 02 [1.5 Year
4. |HF Cable |Hubersuhne |Sucoflex104 |- May.31,03 |1 Year
8.2.Block Diagram of Test Setup
AC Mains X-Box S085R

(EUT: X-Box 2.4G RF Wireless Controller)

8.3.Specification Limits (815.247(d))

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15
non-overlapping channels. The average time of occupancy on any channel shall not
greater than 0.4 seconds within a period of 0.4 seconds multiplied by the number of
hopping channels employed.

8.4.0perating Condition of EUT

1. Setupthe EUT asshownin Section 9.2..
2. Letthe EUT work in test mode and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107



FCC 1D:RDD80855001
page 8-2

8.5.Test Procedure

EUT and its simulators are placed on aturn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using IMHz RBW and 1IMHz VBW, set sweep time : 5ms. Span : OHz.

8.6.Test Results
PASSED.

The testing data was attached in the next pages.

1. Thissystem hop 83 times/second, every hopping include 1 time sending data and
1 time receiving data. So send timesin every second to all 75 channels:
83/2=41.5 times/second

2. Sent times for average every second and every channel.

41.5/75=0.55 times/channel* s

Cycle time: 75*0.45=30second

The average time of occupancy on any channel within aperiod :

0.55* 30*0.312=5.148ms <400ms

W

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04107
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Agilent 14:06:16 Hpr 25, 2@@4 . . L | FrquIChannEi
' ~Mkrt & 312.5 us :
Ref S dB3pY #Htten @ dB -3.421 dB Center Freq
tPeak ' 243768000 GHz
04 .
1a

B/ . .. Startfreq
2437623008 GHz

ik

...... & P
} Stop Freq
__LCanter 2. 43768008 GHz
2.437680000 GHz | T
_ ' 1.6000000% MHz
N T o | e i
E _{;.r\. [re—_—
Ei b Freq Offset
i o 0,00000000 Hz
Signal Track
On - 0tf
Center 2.438 GHz _ Span B Hz Lo scale T‘.'ﬂiﬁ
Res BH 1 HHz B 1 MHz 9 —

[Undefined header

Sween 5 ms (401 pts)
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9. DEVIATION TO TEST SPECIFICATIONS
(None.)
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Shenzhen Science & Trnd. Park
Tel: O0755-266394085~7

Al {SHENZHFEN] €O . LTD Fax: 0755—26632877 _
(e ozl File#: Intec INC.EMI Date: 2004—04‘“25 Time: 17:10:11
Levd (dBu¥i)
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